FOrReVvER | REDWOOD

From the Forest, For the Forest since 1995

866.332.2403 (TOLL FREE); 7am — 7pm Pacific Time, Monday-Saturday

ASSEMBLY INSTRUCTIONS FOR
CHERRY HILL OUTDOOR PERGOLA




“uas slred ay) UO payJew siaquinu ayl 01 Yorew Jou op asay “AJuo aouaJajad 1o} aJe 3B Sexogd Jo JUsIU0D) 8yl Ul Siaquinu 1ed

130N

0T

auedLLNH PUIAA 818D pJepuels

pa4ap.o J|
Soseqd J0oyaouy sauedllnH
10 PUIA 3D ‘pIEpUE)S

paJ1apJo J|
sj00g

siayey 1Uoys

sleyey buo]

Alep

sa0eIg 33U

M

Bunjoolg ussmiag-uj
yum suoddns uoys

suoddns 316uIs 1oys

Buiyoo|g usamiag-u|
yum spoddns Buo

suoddng sj6uls Buo

Il

51504

‘ON

Buime.aq

uonduiosag

gile)

S3X04d 40 LNJLNOD

Pl1

CHERRY HILL OUTDOOR PERGOLA

www.ForeverRedwood.com



‘(s150d ay1 01
$10q 8y} yoene o / “Jay1ahol sisiyed ayl yoene
3 D 0] / 'suoddns ay1 01 s18)Jel 8yl yoene o)
SMBI3S 290 £
"(s1s0d ay3 03 sadeIq dauy ay) Yyoene o
a ﬁ..________________________________________________________________ ( sﬁ_om Mﬁxv_wﬁ\hms L
‘(suoddns ayj saoriq aauy
3yl yoene o] / “1ay1aboy suoddns ayy yoene
2 « A RRRRRRR R RRRARRRRRAARRRARRRRAAARRRARRRRAR FA_UHH_.F_\.Mmog._.mngomtoma%mmﬁ;o@%m;o._w
mH—om th\~ N x hh@\m
q ‘(s150d ayj 01 saseq JoyouR 8yl yoene o)
i syog be1 .£X .8/E
"(punoJB ayy 01 Saseq Joydue syl yoene o)
v S0 I0YIUY X %
"'ON Buime.aq uonduiosaq
1SI1T1 3dVMNMALVYH

P| 2

CHERRY HILL OUTDOOR PERGOLA

www.ForeverRedwood.com



No
1
2
3
4
5
6
7
8
9

10

Note: Part numbers in the

Posts
Long Single Supports
Drawing are for reference only.

Long Supports with
In-Between Blocking
Short Single Supports

Short Supports with
In-Between Blocking

Knee Braces
Long Rafters
Short Rafters
Boots
Anchor Bases

DESCRIPTION
These do not match to the numbers
marked on the parts sent

}--> &> g

}----:-ﬂ---:-g

P| 3
CHERRY HILL OUTDOOR PERGOLA
www.ForeverRedwood.com



NOTE: In order to know where the post needs to be placed, check the numbers on them. If the post is not marked, then place
the single Supports on the ground to locate the markings for each post position and clearly set your bearings. (“Don’t attach yet,
only place them on the ground to begin with”).

Step 1: Install the anchor bases (100) to the ground with 2" x 4~ Anchor bolts (A). Please see the “How to anchor your pergola
document” for all details. Set your post (1) in the saddle of the anchor bases. Drill a g 7/16"" hole in the post prior to anchoring
to facilitate the ratcheting of the hardware. After that, use a 3/8”" X 3"” lag bolts (B) to attach each post to its respective anchor
base.

3/8"" X 3" Lag Bolts

i\ 1 gy,
- '({'rff(((r.
NGS
Dityg DRAW'
N Thg Ns'fJN N THE -3
ON
lNG |MENSI

Step 2: Attach the long single supports (2) to the posts with 3/8” X 7 %" bolts (C). Each part has a series of numbers that indicate
where to attach the part with the corresponding number.

i
it
s 0

3/87" x 7% Bolts

Pl 4
CHERRY HILL OUTDOOR PERGOLA
www.ForeverRedwood.com



Step 3: Put up the long supports with in-between blocking (3), into the post notches as shown and attach to the posts with the
single support bolts. Each part has a series of numbers that indicate where to attach the part with the corresponding number.

v

v

=~

!
[

Step 4: Attach the long single supports to the long supports with in-between blocking, use 3/8" X 7 %" bolts (C).

rrrrrr:""'f!rrrr,,,rr
i
rﬁ'rrrrr(fml

3/8” X 7% Bolts

P| 5

CHERRY HILL OUTDOOR PERGOLA
www.ForeverRedwood.com



Step 5: To attach the short supports (4,5) repeat the steps 2 to 4 above. Make sure that the supports fit correctly. Each part has a
series of numbers that indicate where to attach the part with the corresponding number.

Step 6: Attach the knee braces (6) to the supports with 3/8""x 7 %" bolts (C), and to the posts with 3/8" x 10”" bolts (D). Each
part has a series of numbers that indicate where to attach the part with the corresponding number.

3/8” x 7 %" Bolts

3/8” x 10” Bolts —

P| 6
CHERRY HILL OUTDOOR PERGOLA
www.ForeverRedwood.com



Step 6: Use 3" deck screws (E) to attach the long rafters (7) to the short supports. Each part has a series of numbers that indicate
where to attach the part with the corresponding number.

3" Deck Screws

s

Step 7: Attach the short rafters (8) to the long supports and to the long rafters with 3"" deck screws (E) . Make sure that the rafters
fit correctly. Each part has a series of numbers that indicate where to attach the part with the corresponding number

3" Deck Screws

P| 7
CHERRY HILL OUTDOOR PERGOLA
www.ForeverRedwood.com



Step 8: Finally, use 3” deck screws (E) to attach the boots (9) to the posts. Each part has a series of numbers that indicate
where to attach the part with the corresponding number.

gl
— ey
4".-1"..1 e
el -l -l ] e
= - = -t - gl
——ny = - ey -y -l = -
- -l -l - - -y | il
= ~ - —y -y = = =] ,.-_“, .
-q".q"-q"‘-q""-q"-q"-q“-q"'-—q"-q -y 3 DeckScrews
- | - | -l - -~ ) =l -l -
- —~l == -l - - - = = ] - -
e = = = e - -y g =l | -~ 3 o
= -~ gl =l -] - - il -l B | -l g ¥
=l =l -] e ] = ~~n - =g = | B, 2
] i v o
f"" __“"' q""...q""..."‘q“"-q"'-q_:q_“"-"
I_"-‘ S — - N o = y w N
- f - ] ] -l e 2
Y == >

-

This completes the Pavilion assembly. Hope you enjoy your set for many decades. If you ever have a problem or a question,
don't hesitate to call us (866 332 2403) or email us. We are here to support you.

P| 8
CHERRY HILL OUTDOOR PERGOLA
www.ForeverRedwood.com



